MODEL: CLT (FtrLbs) (Nm) BOLT SHEAR HEAD TO INSIDE
) FOR ACCESS WITH AIR IMPACT Item Description CLT25W3X0_ Qty/ Kit
e Joiiesbass el e i B R b B (USE 17 OR 3/4” SQ). 1 H-Beam Weldment w/ bushings/ axle W0690-Per Spec__ |1
ir Spring Tower Mount Nu - Q A A | - :
Air S;rlingg Botiom Mount Nut 12[ 13UNC 5B | 25 | 35 | 34 | 47 ~ j?EPTHE:? 2202527; (1" Axle pe};xijsstg;evrvipec' Per Spec ;g::; 411
CushAlignv2.0 Ring Lock Bolt 12| 13-UNC 5B | 25 | 35 | 34 | 47 N conE SN pers
Break Chamber Mounting Nut 5/8| 11-UNC | 5B | 100 | 110 [ 136 | 149 \ LH BigFOOT Topmount Beam W0670-1 1
Air Spring Top Mount Nut 3/4| 16-UNF  5/B 40 50 54 68 —~ RH BigFOOT Topmount Beam WO0670-2 1
Shock Mount Nut/Bolt 3/4| 10-UNC | 5B | 210 | 235 | 285 | 319 | [, ) LH Hanger Weldment Rear Wing WO06..-1 (Charted) |1
CushAlignV2.0 Pivot Bolt & Nut 7/8 | 9-UNC 8/C 550 | 600 746 813 \__/ RH Hanger Weldment Rear Wing WO06..-2 (Charted) |1
1/2"=13UNC @ RING LOCK @ / Narrow Pivot Bushing Kit VS-26321 1
(2 PER HANGER OUTSIDE) . Washer 0.875" SAE Thru-Hard H2101 2
TORQUE TO 25-35 FT*LBS Auditorx HHCS 0.875"-9UNC x 7"lg grd8 H0137 2
AFTER ALIGNMENT L'Nut, Securelok 0.875"-9UNC H1106 2
UHMW Wear Washer 3.13"ID x 7" OD x 3/16"thk C0406 4
Narrow Pivot Bushing Rubber, 3.63" long C3511 2
Bush insert reducer, 1.25"od x .91"ID T0063 4
CushAlignV2.0 Kit (Ring-Lock) K0420 2
Diamond Ecc Alignment at Outside Hgr F0823 1
Ring Lock @ Hgr Outside B1200 1
Rack Lock Washer 1/2" SAE H2204 2
Rack Lock Bolts, HHCS 1/2"-13UNC x 3/4"lg H0306 2
Bearing Washer at Inside Hanger F0626 1
Mounting Plate Air Spring Top F0221 2
Bolt-on Air Spring Tower/ Beam Spacer (Charted/ RH) |WO0671-Charted 2
Ala-Carte Parts Cush P/ N: Qty
Kit, Shocks & Shock Mounting Hardware (Pair) K0040 1
Shock 17.8"Max/12"Min (Monroe 11494 / Gabriel 85000) C0078 2
HHCS, 0.75-10unc x 3.25"lg, Grd 5 H0204 2
HHCS, 0.75-10unc x 9.5"lg, Gd 5 H0201 2
Nut, Top-lock, 0.75-10unc, grd C H1201 4
Washer 3/4" ID, USS H2203 2)
Air Spring, (Goodyear 1R14-171/ Conti 11__10.5A-16 P523) [C0064 2
AS Hardware Kit Bagged Together K0030 1
Toplock nut 0.5-13UNC H1301 2
L'Nut, Nylock 0.75-16UNF| H1202 4
F-‘zo
Torque P
r‘ sheared

off E-20

- *AudiTorx (E-20) Installation & Inspection Notes:

o Required Materials: E-20 Torx socket, 1-5/16" nut wrench, Air Impact wrench capable of 600 ft*lbs

(813 N*m) Minimum, alignment tools.

If a Torx E-20 socket is not available, torque bolt nut per 7/8” Grade 8 spec (550-600ft*lbs)

DO NOT APPLY undercoating to the suspension hanger area until after axle alignment and pivot b

torque has been applied.

o Cush does not recommend reuse of pivot fastener hardware once the pivot connection is
disassembled, use a new bolt and nut.

o Check for proper tire clearance with fastener hardware. The AudiTorx bolt should be installed from
the inboard side of the frame hanger to allow access with an air impact when tires are on, if tire
clearance is an issue with fastener hardware, then the shear-type bolt head should be installed fro
the outboard side.

o NOTE: Check for any flashing or obstructions to cause the bearing washers to be raised and not
allow flush mounting against the hanger sides (gear or eccentric type).

o Check proper axle alignment, see installation manual for instructions on alignment.

o Snug the pivot fasteners so that the alignment washers do not move while applying initial torque,
recheck alignment.

o Torque the shear-type pivot bolt with the E-20 Torx drive socket tool until the bolt's Torx head sheq

oo

off.
o The E-20 Torx drive socket should fully engage the Torx shear head before and while applying
torque.
o Apply paint to the sheared away Torx area as a rust preventative.
oraFTsmaN: - JMK | 02/22/11 m PART LIST INSTALLATION SHEET PN e Y -
Chart of Parts per Ride Height Option oweokep: | fuzg'-é%*g#"gg'ec’zeam Na_”OW\S”_ShhtTgpr_"O“m / J ’ ‘ o
- , ross Suspension Weight Rating | /
p/ n[CLT25W_14|CLT25W_15|CLT25W_16|CLT25W_17 @ B RELEASED: F 25K 5" Rd Axle Beam ( \ ‘
Hanger Weldment Rear Wing Wo0677-1/2| 1L/ 1R 1L/ 1R weerm: N /A F Weld-on Hanger Straight Hangers { . < ‘
n {1° ) MATERIAL:  SEE PART DWGS. TOLERANCE UNLESS i \
Hanger Weldment Rear Wing W0673-1/2 1L/ 1R 1L/ 1R o ] UERNCE INESS I SHEET iSASLéE s |\
is the intellectual property of Cush &z 1;* 2, oF |B_si7E 18 N oo =
" ~ f H _ Corp and is submitted only on a XX = 47— - : —
9 1" Tall, Bolt-on Air Spring Tower/Beam Spacer| W0671-1 2 contdential basis. The recipent | avaies =t | 1 |D-SIZE 1:4 | www.cusheorp.com
9 2.3" Tall, Bolt-on Air Spring Tower/Beam Spacer| W0671-2.3 2 “'9’995“““ ”IT;"S“‘OSI”"”’::‘SJ PROJECT NO: PART/DRAWING NO:
information will be made to a third
9 3" TaII, Bolt-on Air Spring Tower/Beam Spacer WO0671-3 2 party without written consent of
- [ SPring 2 St 10020 | CLT25W3 XON-PARTS
9 4.3" Tall, Bolt-on Air Spring Tower/Beam Spacer| W0671-4.3 2 by Cush patents or patents pending. —




